To protect the privacy of customers or suppliers of Salamander Jewelry.
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INSPECTION CERTIFICATE
superstarplercing 129-21000
% /" CUSTOMER RS ) AT 44 STRELGRADE SUS316L 7= FrcomionTny | 8 I PR 4E R |1] 545 5 ORDERTTEM NO 129-21007
FAAESTZE () 1. 61 JEASCONDITION Elek |2A32760FSIZE TOLERANCE |  +0.02 [ BWEIGHT42. 4KG/48. 1KGISE A5 H3T/C TISSUE DATE 2021/7/21
Y. 2Bk 4 Chemical Composition(wt. %)
Heat No C Si Mn P S Ni Cr _Mo N Pl fEMechanical Properties
Standard  [Min 12,000 | 16.000 2.000 iT.S  |/ERRY.S |ZEMREL| f#EEHardness
Cast Max 0.030 | 1.000 | 2.000 | 0.045 | 0.030 | 14.000 | 18.000 3.000 0.100 (NV/mo?) | OV/om?) | (%) HY
S BR AR A 0.020 | 0.470 | 0.840 | 0.021 | 0.003 | 12.070 | 17.460 2.030 0.03 320-350
The actual 1/2H
composition
ZERNotes  |T.S=Tensile Test To protect the privacy of
Y. 5=Yield Strength customers or suppliers of
E.L=Percentage Elongation After Fracture ShXLBLR < #3654 HSVISUAL INSPECTION AND DIMENSTON CHE PP
WAERACHFIF= &, SR AHFAESE IR, IR S e AT SRR R A A Salamander Jewelry.
WE HEREBY CERYIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED CHIEF _OF INSPECTOR We erased their address fro
AND TESTED WITH RESULTS IN ACCORDANCE WITH THE REQUIREMENIS OF THE ABOVE MATERTAL !
this document.
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